



BUREAU  
VERITAS

Bureau Veritas  
Consumer  
Products  
Services UK Ltd  
31 Kingsland  
Grange  
Woolston  
Warrington  
Cheshire  
WA1 4RW

# TEST REPORT

**Report Reference:** TR5216/189136

**Submitted By:** Gabriel A/S, Hjulmagervej 55, Aalborg, DK-9000, Denmark  
**F.A.O:** Bente Ellingsoe

**Order Date:** 24 February 2017

**Order No:** None Given

**Date of Receipt:** 24 February 2017

**Items Tested:** Crisp  
Colour: 04013 D Grey  
Claimed: 93% Wool 7% PA

**Test Required:** Flammability in accordance with The Furniture and Furnishings (Fire) (Safety) Regulations 1988 and Amendments Schedule 4 Part I and Schedule 5 Part I  
**Pre-treatment:** None  
**Conditioning:** A minimum of 96 hours at 50+/-20% Relative Humidity, 20+/-5°C  
**Date Tests Completed:** 17/03/2017  
**Method of Test:** BS 5852: Part 1: 1979

The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Ignition Source	Observations	Result
0 (cigarette)	No flaming or progressive smouldering was observed within one hour of placement of the cigarettes.	PASS
1 (butane flame)	Flaming ceased within the specified two minute period after removal of the butane flame and no progressive smouldering occurred.	PASS

**Note:** A 20-22 kg/m3 non fire retardant polyurethane foam was used as the filling for the tests.

### Comments

On the basis of the tests carried out this sample of fabric meets the requirements of Schedule 4 Part I and also meets Schedule 5 Part I.

**Note:** Subcontracted Test

**Observations:** No water soak was carried out prior to testing

**Authorised By:** Z. Wells

**Issue Date:** 30<sup>th</sup> March 2017

**UK Deputy Operations Manager**  
Z. Wells



BUREAU  
VERITAS

Bureau Veritas  
Consumer  
Products  
Services UK Ltd  
31 Kingsland  
Grange  
Woolston  
Warrington  
Cheshire  
WA1 4RW

# TEST REPORT

**Report Reference:** TR5216/189136

**Test Required:** Flammability  
**Pre-treatment:** None  
**Conditioning:** A minimum of 24 hours at 50+/-5% Relative Humidity, 23+/-2°C  
**Date Tests Completed:** 17/03/2017  
**Method of Test:** BS EN 1021-1:2014 – smouldering cigarette <sup>F</sup>  
BS EN 1021-2:2014 – match flame equivalent <sup>F</sup>

The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Ignition Source	Observations	Result
Smouldering cigarette	No flaming or progressive smouldering was observed within one hour of placement of the cigarettes.	PASS
Match flame equivalent	No flaming or progressive smouldering was observed after removal of the butane flame.	PASS

**Note:** 20-22 kg/m<sup>3</sup> non fire retardant polyurethane foam was used as the filling

The above tests relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

-----End of Document-----



Tests marked 'Not UKAS Accredited' in this report are not included in the UKAS schedule for this laboratory. Opinions and interpretations expressed herein are outside the scope of the UKAS Accreditation. Where the results of a test fall close to the requirement, either above or below, compliance with the specification may be affected by the uncertainty of measurement of the test. In those circumstances, the laboratory can be contacted for further information.

The information contained within any report is based on current BVCPS UK Ltd knowledge and is given without guarantee. A satisfactory test report in no way implies that the product so tested is approved by BVCPS UK Ltd, UKAS or other body.

A report is a confidential document to the person or firm to whom it is issued and it will be strictly treated as such by BVCPS UK Ltd. It may not be reproduced either in its entirety or in part and may not be used for advertising. The person or firm to whom the report is issued may however show it or send it, or a certified copy thereof prepared by BVCPS UK Ltd, for the information of his customer, supplier or other persons directly concerned. BVCPS UK Ltd will not, without the written consent of the person or firm, enter into any discussion or correspondence with any third party concerning the contents of the report. In the event of the improper use of a report, BVCPS UK Ltd reserves the right to withdraw it or adopt any other remedy which may be appropriate.

Samples submitted for testing are accepted on the understanding that the report issued shall not form the basis of, or instrument for, any legal liability against BVCPS UK Ltd and applies specifically to the sample(s) tested and not necessarily to the bulk.

**Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439  
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW**